Strategic Capital Improvement Plan

Drinking Water System

e Prépared for
Clty of St."Joseph, .
S ) Mlchlgan ‘

Prepgred by. .
cHzMHlL;.® ,_

=

_’:';’7‘ --’{Novémfaef 201‘4

=



Strategic Capital Improvement Plan

Drinking Water System

Prepared for

City of St. Joseph, Michigan

November 2014

CH2MHILL -



Executive Summary

Purpose

The City of Saint Joseph, Michigan (City) is being proactive in planning water system capital improvements to
maintain excellent water service to its customers. This Strategic Capital Improvement Plan (SCIP) is intended
to provide a roadmap for water system improvements needed in the next 10 and 20 years.

Water system improvement projects were determined, then ranked in order of highest benefit to water
[...]
6. Project future water demands.

7. Develop a list of improvement projects, based on risk, the condition assessment and the
process/capacity evaluation.

8. Develop project evaluation criteria and rank the projects on the basis of benefits.
9. Estimate costs for each project.
10. Develop a prioritized implementation plan based on project benefits and costs.

11. Summarize the results into a final report.

Results

Asset Risk Evaluation

The water plant and pump station assets were organized into an orderly list (Asset Hierarchy). Each asset
was evaluated for consequence of failure and likelihood of failure. These factors determined the relative risk
of that asset in terms of being able to meet water customer service levels if that asset failed.

The results of the asset risk evaluation are shown in Exhibit ES-1. This information was used to prioritize the
on-site condition assessments on the highest risk assets. After the condition assessment, the risk scores
were adjusted to reflect actual observed conditions.

v WBG102814122152MKE
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



EXECUTIVE SUMMARY

EXHIBIT ES-1
Asset Risk Chart (Post Condition Assessment)

Risk Score for Water Sub-systems (Asset Hierachy Level 4)

— 100

90

80

70 67

BAND A

60 -

50 -

40 -

Risk SCore (outof 100)

30 4

BAND B

20 +

141414141414 43
1212 151010 4 4.

[ BAND C |

ce=-== CCuwumsMo—o—Ccwyg—ofECodcto—tNHUCoHHLU c -
SEEcffSSEiccsRsSExs oot ssee258°-"ggfg€x=8
SN R EH R I R I I N L
] = 4 e = -
gﬁmmwﬁ‘ggbgngwcmﬁg.:m:‘écE"‘g_;w -a-g_:ﬁ‘g_"!uu.o g,EJ‘EEa
'ﬂm""'gIﬂoeo.!-—ll"“w“w';tgnnw:E-u"""-u"::lg-':‘.-ggf o 8 E E
'=°"S{'?n“m§=“‘ﬂZ%”Qiah.g;_‘imquiu==$3=§2°=~oou 2P s 22 o
[ = -4 -1 Wﬂuozgﬂwﬂﬂg HU 90 3&A fcd-8FT 04 = 2 xa 229
P sl R I R B & "‘“‘_gﬂ"-sﬁ"“‘"ﬁ F g a o O e lE
%5 = - =2 £ R - n - 2 SEE &= T W <
o G & = £ o = £ £ = 8
E ~mea P g%“ s - ° m_ﬂgzgzg'awﬁ b g2 > g8 S sSs®
= #* % o ' e = 'R g s 8YE d-l._EEE 2B
- e e i - O E m-.-‘—_,o...‘ﬂ‘ima'\._ muang w
gee 8 e & R FaEsd 2gccld 4
= Ei= @ 1] o el = o= o m - o )
8 8 & E £ 3 & E£2 ol 8- EFEEEL= =338 8
ST o (o - o E“;;:gu- £ 25
£ 2 2E58° S833
] 6 9 o«
& & =20
Water Sub-system

Condition Assessments

Condition assessments of selected water supply, treatment and pumping assets were conducted by
professionals in electrical, mechanical, architectural and structural infrastructure. CH2M HILL worked closely
with City staff during the condition assessment.

Overall results indicated that although many assets are old, they are well maintained. Exhibit ES-2 shows
that 67% of the mechanical and electrical assets were in very good or good condition and 33% were in fair,
poor or very poor condition. Many assets are beyond their predicted useful life and still operating
satisfactorily. Although the City is getting good value from their assets by taking care of the equipment, over
the next 10 and 20 years replacement or major repair will be required.

WBG060914152215MKE \2
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

EXHIBIT ES-2
Mechanical and Electrical Condition Assessment Results
Very Poor
9%

Poor
4%

Fair
20%

</

Good
14%

The original portions of the water plant are over 80 years old, including buildings, filters and pumping
equipment. Although the facilities are well maintained, some are worn out, obsolete and parts are not
available. Certain facilities are in need of replacement to maintain performance and reliability. The major
areas needing improvements based on the condition assessment include:

e High service pumping
e Building structure in the 1931 section of the water plant (housing high service pumping and filters 1-4)
e Filters 1 through 4 piping and valves

e Chemical facilities (alum)
Water Demand Projections

Water demand forecasting is a critical element of the City’s ability to plan for future water treatment plant
capacity over the next 20 years. In addition, the forecast helps to support decisions on timing for renewal
and replacement activities to ensure the long-term reliability of water plant operations for providing high
quality finished water to the water plant service area. The water plant service area includes the City and the
Southwest Michigan Regional Sanitary Sewer and Water Authority, which is comprised of the Lincoln
Township, Royalton Township, and the St. Joseph Charter Township.

Exhibit ES-3 displays the probabilistic maximum day finished water demand forecast including a 1-in-10 year
probability of a future major industrial customer for the water plant service area. Exhibit ES-4 displays the
probabilistic maximum day finished water demand forecast including a 1-in-5 year probability of a future
major industrial customer for the water plant service area.

The underlying data used in any forecast has a range of potential values which results in uncertainty in the
estimation of future demand. The use of probabilistic methods allows for the recognition of this uncertainty
while providing an estimate of a likely demand.

\ WBG102814122152MKE
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



EXECUTIVE SUMMARY

EXHIBIT ES-3
Maximum Day Finished Water Demand Forecast, 1-in-10 Year Probability of Future Major Industrial Customer, City
of St. Joseph Water Plant Service Area

20
19 | —==Finished Water Demand Projection (Median)

Historic Finished Water Demand
1§ = ==WTP Capacity = =80% Capacity Threshold

17 -

16
15
14
13
12
11

Bbth Fercentile

T75th Percentils

[ay
=

Slith Percantile

25th Percentile

5th Percentile

Maximum Day Water Demand (MGD)

== T T ¥~ R N ¥, B v B R s B Ve
|

28

1985
1988
1990
1992
1994
1996
1908
2000
2002
2004
2006
2008
2010
2012
2014
2016
2018
2020
2022
2024
2026
2028
2030
2032
2034

EXHIBIT ES-4

Maximum Day Finished Water Demand Forecast, 1-in-5 Year Probability of Future Major Industrial Customer, City of
St. Joseph Water Plant Service Area

20
19 - ===Finished Water Demand Projection (Median) Historic Finished Water Demand
{B - ===WTP Capacity == =80% Capacity Threshold
17 -
16
95th Percentile
15
o 14
(U]
= 13 75th Percentie
L]
2 12 .
£ 11 50th Percentile
a
- 10 25th Percentile
L1
w 9
B 2 Sth Percentile
o 7 -
s
E
% 5
E 4 i
3 -
2 -
1
0
oY 0 MO o T WM O N T WO T W 0O T WO
[ T T YR T o T T T T e e T v T v TS - B = e O o B B Y Y ot B S o B U T 0 T 0 |
ch v v O O O O OO O OO O O O O O O QO 0 o0 o0 o o0 oo 0O 0
LT T B B o R ' A " N o N ™ Y ™ N e N ' A ' Y " T ™ I ™ Y ™ A Y S " Y ¥ O o B o |
WBG060914152215MKE VI

COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

The water demand forecast indicates that:

On average there is a relatively flat demand pattern into the future.

The small potential for growth in demand in the service area is offset by Whirlpool’s water use
reductions and the long-term water conservation savings potential.

There is not a high probability of a return to pre-2005 maximum day demand patterns; there are lower
probability scenarios represented within the probabilistic forecast that indicate that maximum day
demands could increase to the pre-2005 level later in the planning period.

The forecast provides an indication that it is not a high probability scenario that the City’s water plant
will exceed its current capacity of 16 mgd over the next 20 years.

Based on the forecast results, and its associated uncertainty, it is in the best interest of the City to continue
maintaining the water plant’s 16 mgd capacity, ensuring long-term service reliability for all the demand
scenarios in the water demand forecast. In addition, any future water plant improvements should consider
future potential capacity expansion. If an individual treatment process is being rehabilitated and can be
designed for expansion flexibility, the marginal investment to design this flexibility will provide a significant
return in both time and money.

It is recommended that the City continue to annually monitor water demand and compare actual demands
against the probabilistic forecast presented in this section. This will help the City continue to refine the
forecast, and re-appraise decisions on timing of capital projects at the water plant.

Treatment Plant Process Assessment

Water quality produced by the City is very good and in compliance with all regulations. Given the age and
condition of the water plant, there are a number of improvements that would enhance reliability,
performance and safety. A summary of some of the major items include:

Vi

The clarifier type is not optimum for alum coagulation of surface water, causing high turbidity to enter
the filters and reduce performance during periods of variable raw water quality. In addition, the clarifier
mechanisms have been assessed by others and are recommended to be replaced within 10 years due to
corrosion and age. A more appropriate technology such as flocculation and plate settling would improve
performance during variable raw water quality. This technology can be installed in the existing clarifier
concrete basin to save money.

The alum chemical storage and feed system is old and obsolete. Parts are not available for the alum
feeders. It should be replaced with new equipment and building code issues addressed. New equipment
will be more reliable, accurate, and spare parts are available. Building and safety codes can be
addressed when new equipment is provided.

The high service pump station is old and in poor condition. Some pumps, piping and valves are corroded
and difficult to access. Pump suction piping is below the floor and inaccessible. The condition of this
piping cannot be assessed and repair would be costly and time consuming. Pump suction hydraulics are
poor and pumps need to be primed with a vacuum pump. This poor pump suction condition also limits
storage in the reservoirs. There is potential for flooding due to corroded pipes, filter water located
above the pumps, and the pump floor located below grade. Failure of this pump station would interrupt
water service to customers. Flooding and loss of water service occurred in Benton Harbor, Michigan
when a valve broke (1977), then a pipe broke (2007) in the pump station. This occurred when their
pump station was much newer than St. Joseph’s pump station. Replacement of this pump station should
be considered in the next 10 years. Piping improvements from the filters, reservoirs and pump station
would also be done to improve reliability and operations.

WBG102814122152MKE
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



EXECUTIVE SUMMARY

e The fluoride feed system (day tank and feed pumps) is in poor condition and should be replaced.
Building code issues for ventilation and containment should be addressed. The fluoride storage system is
relatively new and in good condition.

e The gas chlorine system needs upgrades to comply with codes, and a scrubber is recommended to
protect against a chlorine leak. Converting to liquid sodium hypochlorite is recommended to improve
safety.

e Given the many improvements needed in the old (1931) part of the plant, including building structure,
hydraulics, pumps and filters, consideration should be given to increasing the capacity of the rest of the
plant to maintain 16 mgd and retiring the old plant in the next 20 years, after a new high service pump
station is built. The old part of the plant was constructed in 1931 and is effectively near the end of its
useful life. Within the next 20 years, increasing O&M costs are likely to outpace the debt service costs
associated with replacing this asset.

In planning for the future, new water treatment technologies may be needed to meet regulations or water
quality goals. Potential improvements may include an ozone or ultraviolet light (UV) disinfection treatment
system to provide safer, higher quality water while positioning for new regulations on disinfection
byproducts, emerging contaminants or pathogens.

Finally, the City has one water plant for the entire service area. The water plant has been producing water
for many years and is well operated and maintained. However, there is no backup water treatment plant or
potable water supply in case of a disaster. Continuing to improve and upgrade this water plant is essential
for maintaining excellent customer service. A formal Reliability Assessment can be performed, that is based
partially on this work and other work such as a Vulnerability Assessment, to better quantify system reliability
issues and potential mitigation. A best practice is to develop formal interconnection agreements with
neighboring communities to share drinking water resources. However, a more formal technical analysis
should be performed prior to capital investments in new interconnections.

Treatment Plant Capacity Assessment

Based on the water demand projections, adding capacity to the water plant is not a high priority. However,
maintaining reliable capacity at 16 mgd is important. Based on the condition assessments and process
evaluation, obtaining 16 mgd capacity from the 1974 and 1958 portions of the plant and retiring most of the
1931 portion of the plant is proposed.

The following overall plan is proposed for the water plant:
Phase 1

e Uprate filters 5-12 so they are approved to filter 16 mgd.
e Build a new high service pump station near the reservoirs

e Build a new sodium hypochlorite and fluoride storage facility near the plant entry way (reuse fluoride
tanks). Renovate the gas chlorine storage room to a sodium hypochlorite/fluoride feed room.

e Replace alum storage tanks and build a containment curb. Place new alum day tanks and feed pumps
where the fluoride storage is now.

Phase 2
e Revise Clarifiers 2 and 3 to flocculation basins with plate settlers that can treat 8 to 10 mgd each.
Phase 3

e Renovate chemical rooms upstairs (chlorine, fluoride, alum) for other uses (office, conference/training
room or storage).

WBG060914152215MKE IX
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

Retire the old high service pump station in the existing water plant.
Retire the old sedimentation basin that was part of the original 1931 water plant.

Retire Clarifier 1 and filters 1-4 when the upgraded filters 5-12 and clarifiers 2 and 3 are successfully
completed.

Demolish the east part of the 1931 building

Renovate the west part of the 1931 building for office, storage, equipment repair and access

Exhibit ES-5 shows a site plan with the existing water plant and proposed improvements.

WBG102814122152MKE
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



EXECUTIVE SUMMARY

EXHIBIT ES-5
Site Plan of Existing Water Plant and Proposed Improvements

St. Joseph WTP -
Existing

Copyright Google, Inc., 2013 o

South
Reservoir

North
Reservoir

WBG060914152215MKE X1
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

EXHIBIT ES-5

Site Plan of Existing Water Plant and Proposed Improvements

St. Joseph WTP -
Proposed

Xl

Mo Change

COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL

Copyright Google, Inc., 2013 o

South
Reservoir

WBG102814122152MKE



EXECUTIVE SUMMARY

This overall plan for the water plant facilities provides the following benefits:

e The newest portions of the plant are upgraded and their useful life is extended.

e The oldest portions of the plant are retired, saving the cost of upgrading and maintaining them.

e Valuable space at the plant site is created for future use.

e The new facilities will be more reliable and better able to meet current and future drinking water
regulations and goals.

Project Prioritization

Supply, treatment, and pumping projects were prioritized by benefit score so that projects with the highest
benefit score received the greatest priority. The total benefit score for each of the projects is shown in
Exhibit ES-6. Each bar represents a project, with its height equaling its total benefit. The colors within each
bar represent the extent to which the project contributes to achieving each benefit criterion.

EXHIBIT ES-6
Total Benefit Scores of Supply, Treatment and Pumping Projects
100
20

SOIIIIIII

70
60 I I n I
50 i
[ |
40 I B
30
20
10 I 5
0 (i
A & (\ P AV e & & o\ . ‘9 & .
Q e, ¢ 0 P V2 g na. N
R o*“’e" S S S S o
o@«é‘ﬂ O & @QC’ OQ%@"}"‘\ R 5"&@"’{\ 'b“ix""& & wf’\d)Qtt‘Q‘, R
PRSP SO R N &R & o2 NP >, O Q7 R
30 & O R T O QV BT C N b o (P AT Y & @
5% Fof Sty e O q‘;‘}o 9‘°@<o°°:;§& & ‘as@'b ¥ F SRS
& F S FFEFT G T
s ‘(§° ng&\sg‘ “bo 0\‘\ \)0“ Q“o @é .&a \,‘o \‘S\ C (}z
& & & TN &
& o° R & q&Q
&
58
&

B Water Quality M Risk Reduction B Water Quantity Health & Safety M Residents & Business

Cost Estimates

Conceptual level construction cost estimates were prepared for each recommended project as shown in
Exhibit ES-7. The total estimated construction cost of all projects is about $22 million.

WBG060914152215MKE Xl
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

EXHIBIT ES-7
Recommended Projects and Costs
Project
Number Project Name Description Estimated Cost
1 New High Service Construct new high service pump station near existing reservoirs. Add new $4,300,000
Pump Station backwash pump and PRV from high service discharge line as a backup filter
backwash source.
2 Raw Water Line Install flow meter on filter backwash recycle line and 30-inch raw water line. $200,000
Improvements Extend backwash recycle line to north low lift pump station wet well. Limit
filter backwash recycle rate to less than 10 percent of raw water flow with
use of VFDs on backwash recycle pumps.
3 Clarification Retrofit Clarifier #2 and #3 into conventional flocculation and inclined plate $4,400,000
Improvements settler basins with 8 mgd rated capacity each. Include new sludge removal
mechanisms and flocculators in each basin. Automate flow split control
between clarifiers.
4 Filter #5-#12 Perform filtration study to uprate filters to 16 mgd in filters #5-12. Replace $900,000
Improvements filter #5-#8 control consoles. Increase size of 18” filter effluent pipe to 24”,
connect to 30”. Assumes media replacement and surface wash modifications.
5 Reservoir Membrane cover and concrete repairs in reservoirs. Baffle reservoirs for $1,800,000
Improvements better CT disinfection and water quality. Associated yard piping
improvements to get water from filters to reservoirs with flexibility to go to
either reservoir in series or parallel. Crack repair.
6 Alum Storage and Replace alum bulk storage tanks and transfer pumps. Build containment $400,000
Feed Improvements around storage tank area. Add new alum day tanks and metering pumps
where fluoride storage presently exists. Remove alum feed equipment in
upper room and rehabilitate room for office or storage.
7 Fluoride Storage Build new fluoride storage tank enclosure near the gas chlorine storage room.  $300,000
and Feed Modify a portion of the chlorine gas storage room for fluoride day tanks and
Improvements feed pumps.
OR....build a new fluoride storage and feed facility with the HSPS.
In either case, Re-use storage tanks and transfer pumps.
8 Gas Chlorine Install chlorine gas scrubber and other improvements to provide a safer gas $500,000
Storage and Feed chlorine facility. Provide flexibility to feed chlorine after clarification and post
System filtration. This project will only be done if a new sodium hypochlorite facility
Improvements is not constructed.
9 Sodium Install new sodium hypochlorite storage tanks in a new enclosure near the $800,000
Hypochlorite chlorine gas storage room. Modify a portion of the chlorine gas storage room
for sodium hypochlorite day tanks and feed pumps.
10 UV Disinfection Add a new UV disinfection facility for a Cryptosporidium barrier. This facility $3,000,000
could be integrated with the north reservoir and new high service pump
station.
11 HVAC Upgrades Replace HVAC system in control room and office area. Install $300,000
dehumidification units in pipe galleries.
[...]
prevent cavitation. Pump station is old and vulnerabilities and increase reliable pumping/storage capacity.

showing wear. Pump station is subject to flooding.
Pump station hydraulics require at least 6 feet of
water in reservoirs, reducing usable storage.

5.8 Chemical Storage and Feed Systems
5.8.1 Alum

Alum is stored in two 8,000 gallon, FRP bulk storage tanks. Transfer pumps deliver alum upstairs to rotodip
feeders, which serve both as a day tanks and feed rate controllers. Exhibit 5-15 provides photos of the
existing alum system components.

WBG102814122152MKE 5-15
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

EXHIBIT 5-15
Photos of Existing Alum System

Rotodip Feeders Bulk Storage Tanks

Wil

Primary Alum Feed Point Into Rapid Mixer

The alum dose is set based on raw water turbidity, temperature, UVT, and flow rate. The average dose of
alum is about 17 mg/L, the maximum is about 25 mg/L. The bulk storage tanks are sufficiently sized to
provide more than 120 days of storage at average flow and dose. The rotodip feeders have a 30 gph
capacity, which is greater than required.

The alum storage tanks are over 40 years old and beyond their predicted useful life. The alum storage area
does not have containment and several critical pumps are nearby. The rotodip feeders are obsolete and
spare parts are not available.

5.8.1.1 Recommendations

A new alum system is recommended to meet current chemical system standards, improve accuracy, and
reduce O&M requirements. New bulk tanks, transfer pumps, day tanks, metering pumps, and flow meters
are recommended. A containment curb should be installed around the bulk storage tanks and transfer
pumps. The alum day tanks and metering pumps could be placed where the existing fluoride storage system
is currently located. Fluoride is recommended to be moved as well (see below). In addition, a flow meter
should be added to the raw water line to ensure accuracy of the alum feed. Exhibit 5-16 summarizes issues
with the existing alum system.

5-16 WBG102814122152MKE
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



SECTION 5 PROCESS AND CAPACITY ASSESSMENT

EXHIBIT 5-16
Issues and Recommendations for the Existing Alum System

Issue Recommendation

Bulk storage tanks are approaching the end of their  Replace with 2 — 7,000 gal, FRP bulk storage tanks. Install new ultrasonic
useful life. level indication.

Bulk storage area does not have any secondary Install containment curb around tank and coat with epoxy liner.
containment for spills

Alum transfer pumps are approaching the end of Replace with 2 — 10 gpm centrifugal or hose pumps.
their useful life.

Rotodip feeders are old and inaccurate. Replace with 3 — 20 gph metering or hose pumps. Install 2 — 150 gallon day
tanks on weigh scales.

5.8.2 Fluoride

Fluoride is added to drinking water, in accordance with scientific and dental guidelines, to promote public
health by preventing tooth decay. An 18 percent solution of hydrofluosilicic acid (fluoride) is stored in two
bulk storage tanks and metered into the treatment process by a feed pump and associated piping. The
fluoride dose is set at 1.0 mg/L to meet regulations.

EXHIBIT 5-17
Photos of Existing Fluoride System

_ Bulk Storage Tanks and Transfer Pumps Day Tank and Metering Pumps

l s

5.8.2.1 Recommendations

The existing bulk storage tanks and transfer pumps are relatively new and in good condition, but do not
meet building code requirements (see Architectural condition assessment). The fluoride feed system is old
and has minimal containment. This system also does not meet current codes.

A new fluoride storage and feed system is recommended. A new fluoride bulk tank storage area outside the
main plant entrance could be constructed. The existing tanks and pumps can be moved to that area. If
chlorine gas is replaced with sodium hypochlorite, the chlorine storage room could be converted into a
fluoride feed room. If chlorine gas remains, a new fluoride storage and feed facility could be constructed
with the new high service pump station.

WBG102814122152MKE 5-17
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

When alum and fluoride feed areas are removed from the upstairs, those rooms can be remodeled for
office, conference or training purposes.

Exhibit 5-18 summarizes issues with the existing fluoride system.

EXHIBIT 5-18
Issues and Recommendations for the Existing Fluoride System
Issue Recommendation
The day tank the metering pumps are in poor Replace with new facilities in a new code compliant room.

condition and the room does meet code.

The storage tanks and transfer pump area does not  Move equipment to a new code compliant room.
meet current building codes.

Fluoride is fed at the 30-inch raw water line. A post-filtration injection point should be utilized to reduce loss of fluoride
residual through treatment process. Utilize an online fluoride analyzer to
continuously monitor fluoride residual and prevent overfeeding.

5.8.3 Chlorine

Chlorine may be added to several points in the plant including the intake, 30-inch raw water line, or post-
filtration. Disinfection credit for 0.5- log Giardia and 2.0-log virus inactivation is achieved from the
summation of chlorine contact time across several plant processes. A small amount of free chlorine is fed at
the raw water intake for zebra mussel control.

Gas chlorine is stored in 1-ton cylinders in a secured room. The gas storage room is in adequate condition,
but does not meet building code requirements (see Architectural Condition Assessment). The City maintains
a Risk Management Plan (RMP) for gas chlorine, but no chlorine gas scrubber is installed. Chlorine gas is fed
under vacuum into water using Wallace and Tiernen V-notch chlorinators. The typical dose to achieve the
desired free chlorine residual is 3.5 mg/L. This equates to about 30 days of active chlorine storage at average
day water demand. Additional storage is provided with standby gas cylinders. Regulated disinfection by-
products are typically not an issue since organic levels are relatively low. At times, the St. Joseph River
influences the raw water intake. This can increase the chlorine demand and generate higher levels of DBPs.

EXHIBIT 5-19
Photos of Existing Chlorine System

Gas chlorine 1-ton cylinders V-notch chlorinators

5.8.3.1 Recommendations

The existing 1-ton gas chlorine cylinders are located at ground level adjacent to a public beach. Due to the
potential for public exposure in the event of a major release of chlorine, a chlorine gas scrubber should be
installed if chlorine gas is maintained.

Alternatively, a sodium hypochlorite (bleach or liquid chlorine) system should be installed to reduce the
public health risk. Design criteria for a sodium hypochlorite system are shown below. The storage tanks

5-18 WBG102814122152MKE
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



SECTION 5 PROCESS AND CAPACITY ASSESSMENT

could be located near the plant entrance by the fluoride tanks, and the day tanks and feed pumps in the
chlorine storage room. Separate rooms would be required for hypochlorite and fluoride storage and feed.

The old chlorine gas feed room upstairs can be remodeled into office, conference or training room space.

EXHIBIT 5-20
Issues and Recommendations for the Existing Fluoride System

Issue Recommendation
1-ton chlorine gas cylinders pose a health and Install a new sodium hypochlorite system.

safety risk for operators and public.

5.9 Plant Capacity

An evaluation of existing plant capacity was conducted. Capacity of individual processes are shown in Exhibit
5-21. All treatment processes can meet the 16 mgd capacity, with clarification and filtration right at the 16
mgd capacity. There are some hydraulic issues getting water to clarifier No. 1 and Filters 1-4. Improvements
to the plant piping and flow splitting are required to improve the situation.

EXHIBIT 5-21
Water Treatment Process Capacity

45
40

0 | I I I I I

Intake Low Lift Rapid Clarification Filtration High Lift
Pumping Mix/30" Raw Pumping
Water

Capacity, mgd
=R NN W oW
(=] w (=] w (=] w

[%,]

Based on the water demand projections, adding capacity to the water plant is not a high priority. However,
maintaining reliable capacity at 16 mgd is important. Based on the condition assessments and process
evaluation, obtaining 16 mgd capacity from the 1974 and 1958 portions of the plant and retiring most of the
1931 portion of the plant is proposed.

The following overall plan is proposed for the water plant:

Phase 1

Uprate filters 5-12 so they are approved for 16 mgd.
e Build a new high service pump station near the reservoirs

e Build a new sodium hypochlorite and fluoride storage facility near the plant entry way (reuse fluoride
tanks).

e Renovate the gas chlorine storage room to a sodium hypochlorite/fluoride feed room.

o Replace alum storage tanks and build a containment curb.

WBG102814122152MKE 5-19
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

e Place new alum day tanks and feed pumps where the fluoride storage is now.

Phase 2

e Revise Clarifiers 2 and 3 to flocculation basins with plate settlers that can treat 8 to 10 mgd each.
Phase 3

e Renovate chemical rooms upstairs (chlorine, fluoride, alum) for other uses (office space, instrument
repair or storage).

e Retire the old high service pump station in the 1931 Building.
e Retire the old sedimentation basin that was part of the 1931 water plant.

e Retire Clarifier 1 and filters 1-4 when the upgraded filters 5-12 and clarifiers 2 and 3 are successfully
completed.

e Demolish the east part of the 1931 building

e Renovate the west part of the 1931 building for office, storage, equipment repair and access
Exhibit 5-22 shows a site plan with the existing facilities and proposed improvements.

This overall plan for the water plant facilities provides the following benefits:

e The newest portions of the plant are upgraded and their useful life is extended.

e The oldest portions of the plant are retired, saving the cost of upgrading and maintaining them.

e Valuable space at the plant site is created for future use.

e The new facilities will be more reliable and better able to meet current and future drinking water
regulations and goals.

5-20 WBG102814122152MKE
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



SECTION 5 PROCESS AND CAPACITY ASSESSMENT

EXHIBIT 5-22
Site Plan of Existing Water Plant and Proposed Improvements

St. Joseph WTP -
Existing

Copyright Google, Inc., 2013 o

South
Reservoir

North
Reservoir

WBG060914152215MKE 5-21
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

EXHIBIT 5-22

Site Plan of Existing Water Plant and Proposed Improvements

St. Joseph WTP -
Proposed

5-22

Mo Change

COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL

Copyright Google, Inc., 2013 o

South
Reservoir

WBG102814122152MKE



SECTION 6

Prioritize Projects

6.1

Project List

Based on the condition assessments and process study, the projects in Exhibit 6-1 are recommended.

EXHIBIT 6-1
List of Recommended Projects
Project
Number Project Name Description

1 New High Service Pump Station  Construct new high service pump station near existing reservoirs. Add new
backwash pump and PRV from high service discharge line as a backup filter
backwash source.

2 Raw Water Line Improvements Install flow meter on filter backwash recycle line and 30-inch raw water line. Extend
backwash recycle line to north low lift pump station wet well. Limit filter backwash
recycle rate to less than 10 percent of raw water flow with use of VFDs on backwash
recycle pumps.

3 Clarification Improvements Retrofit Clarifier #2 and #3 into conventional flocculation and inclined plate settler
basins with 8 mgd rated capacity each. Include new sludge removal mechanisms and
flocculators in each basin. Automate flow split control between clarifiers.

4 Filter #5-#12 Improvements Perform filtration study to uprate filters to 16 mgd in filters #5-12. Replace filter #5-
#8 control consoles. Increase size of 18” filter effluent pipe to 24”, connect to 30”.

5 Reservoir Improvements Membrane cover and concrete repairs in reservoirs. Baffle reservoirs for better CT
disinfection and water quality. Associated yard piping improvements to get water
from filters to reservoirs with flexibility to go to either reservoir in series or parallel.
Crack repair.

6 Alum Storage and Feed Replace alum bulk storage tanks and transfer pumps. Build containment around

Improvements storage tank area. Add new alum day tanks and metering pumps where fluoride
storage presently exists. Remove alum feed equipment in upper room and
rehabilitate room for office or storage.

7 Fluoride Storage and Feed Build new fluoride storage tank enclosure near the gas chlorine storage room.

Improvements Modify a portion of the chlorine gas storage room for fluoride day tanks and feed
pumps.
OR....build a new fluoride storage and feed facility with the HSPS.
In either case, Re-use storage tanks and transfer pumps.
8 Gas Chlorine Storage and Feed Install chlorine gas scrubber and other improvements to provide a safer gas chlorine
System Improvements facility. Provide flexibility to feed chlorine after clarification and post filtration. This
project will only be done if a new sodium hypochlorite facility is not constructed.

9 Sodium Hypochlorite Install new sodium hypochlorite storage tanks in a new enclosure near the chlorine
gas storage room. Modify a portion of the chlorine gas storage room for sodium
hypochlorite day tanks and feed pumps.

10 UV Disinfection Add a new UV disinfection facility for a Cryptosporidium barrier. This facility could be
integrated with the north reservoir and new high service pump station.

11 HVAC Upgrades Replace HVAC system in control room and office area. Install dehumidification units
in pipe galleries.

12 South Low Lift Pump Station Replace MCC and switch gear, replace pump packing, replace traveling screen,

WBG102814122152MKE

6-1

COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

EXHIBIT 6-1
List of Recommended Projects
Project
Number Project Name Description

Improvements replace isolation gate.

13 SCADA Upgrades Update SCADA system and provide documentation for operations.

14 Electrical MCC P7 replacement Replace MCC P7 with new equipment

15 New Polymer storage and feed Provide an additional coagulant aid polymer system to improve turbidity.
system.

16 Replace gravel surfaced built up  Replace at end of useful life.
roofing on water plant in 10
years.

17 New utility duct bank from Improve safety and reliability.
service pole to primary
switchgear.

18 Renovate West portion of 1931  Demolish east section of 1931 water plant building and sedimentation basin.
building and demo East section Renovate west section of 1931 building. Build new wall on east end of west section.
(after new pump station and
filter upgrades done).

19 Door, Window, Skylight, Replace broken or inefficient windows and doors in the water plant. Add handrails
handrail replacements. for code compliance. Repair major concrete cracks.
Concrete crack, wall and floor
repair

20 Cleveland Ave Booster Station Replace at end of useful life.
roof replacement in 13 years.

21 Cleveland Ave Booster Station Repaint as part of normal maintenance.
repaint piping.

22 Upgrade HVAC, plumbing, countertops and cabinetry, and instruments to maintain
Water Plant Lab Improvements process control capability and regulatory compliance.

23 Hilltop Rd. Booster Station roof  Replace at end of useful life.
replacement in 13 years.

24 Hilltop Rd. Booster Station Repaint as part of normal maintenance.
repaint piping.

25 Repaint three elevated tanks Normal maintenance on elevated tanks.
within 20 years

26 Shoreline Protection Stabilize shoreline from storms

6.2 Prioritization Methodology

To prioritize the recommended projects and studies, a decision-analysis methodology that is based on
industry guidance and best practices (American Water Works Association Research Foundation 2001) was
used. The process is described as follows:

1. Identify and weight benefit criteria that will be used to evaluate candidate projects.

2. Develop an objective scoring system that can be used to measure the contribution of projects toward
meeting the defined goals

3. Score the projects based on their ability to meet goals.

6-2 WBG102814122152MKE
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



SECTION 6 PRIORITIZE PROJECTS

4. Consider costs and benefits to develop a prioritized list of projects and implementation plan

5. Document the capital improvement project decision process in a manner that can be readily reviewed
and understood by both internal and external stakeholders

In accordance with the ISO 55000 asset management guide, the SCIP team chose five criteria by which each
project were to be evaluated. The following guidelines were followed in selecting the criteria:

e Cost not included. Criteria should not include cost; cost of the projects and studies will be considered
after the total benefit of each project and study is determined.

e Comprehensive. Criteria should cover key goals for improvement.

e Linked to values. Criteria should be linked to the utility’s values and articulate what is important for the
utility to accomplish.

¢ Non-redundant. Criteria should not address overlapping aspects of utility performance. Redundant
criteria will result in “double-counting” for that particular aspect in the scoring process.

¢ Independent. Accomplishing one criterion should not be dictated by any other criterion.
The criteria selected by the SCIP team are:

Water Quality

Risk reduction of assets

Water Quantity

Residents and business impacts
Health and safety

ukwnN R

For each selected criterion, four “levels” of performance were defined, and a numeric value assigned to
each (Exhibit 6-2). These numeric values and the definitions for each criterion form the basis for “scoring”
the projects. Using this common scoring system provides a basis for comparing and making trade-offs
between competing objectives.

Realizing that each benefit criterion may not be equally important to the goals of the utility, the SCIP team
ranked the five criteria and assigned relative weightings. The result of this weighting exercise is shown in
Exhibit 6-3. Each project was scored against each benefit criterion using the matrix show in Exhibit 6-2 and
weighted as shown in Exhibit 6-3.

WBG060914152215MKE 6-3
COPYRIGHT 2014 BY CH2M HILL « COMPANY CONFIDENTIAL



CITY OF ST. JOSEPH STRATEGIC CAPITAL IMPROVEMENT PLAN

EXHIBIT 6-2

Evaluation Criteria Levels of Performance

Scoring Values

Criteria Poor=1 Fair=4 Good =7 Excellent = 10 Weight
Water Quality Project does not improve Project slightly improves Project needed to meet one  Project needed to meet more than 35%
. ] water quality ability to meet one or more water quality goal. Not one water quality goals, or needed
Turbidity: < 0.1 NTU Filtered; <2 water quality goals. needed to meet a drinking to meet a drinking water regulation.
NTU settled water regulation.
1.5 mg/L chlorine residual at
entry point of distribution
system in the summer ; >1.0
total chlorine residual
throughout the distribution
system
Disinfection CT ratio: 2 or more
DBPs: Less than half the MCL
Risk Reduction Project reduces risk score Project reduces risk score Project reduces risk score Project reduces risk score from 40 25%
) ] from 19 or less to an from 20 to 29 to an from 30 to 39 to an or more to an acceptable level.
Reduce the risk of asset failure and acceptable level. acceptable level. acceptable level.
inability to meet water service
goals.
Water Quantity Project does not improve Project slightly improves Project needed to meet one  Project need to avoid any of the 15%

16 mgd maximum summer